

Test Report

No. 2091557/JL

Date : Mar 27 2008

Page 1 of 2

TESCO STORES LIMITED
CIRRUS BUILDING C
SHIRE PARK
WELWYN GARDEN CITY
HERTFORDSHIRE AL7 1ZR

The following sample was submitted and identifies on behalf of the client as CHARCOAL BRIQUETTES.

SGS Job No. : 2634190
Style / Item No. : SE810516
P.O. No. : 400-31717 AND ETC
Buyer : TESCO
Supplier / Manufacturer : HOSBERG GROUP LIMITED
Country of Origin : CHINA
Sample Receiving Date : FEB 28 2008
Testing Period : FEB 28 – MAR 26 2008

Test Requested : In accordance with EN 1860-2 : 2005 – Barbecue charcoal and barbecue charcoal briquettes – Requirements and test methods.
1) Determination of Fixed carbon.
2) Determination of Ash content.
3) Determination of Total moisture content.
4) Determination of Granulation.
5) Microscopic analysis

Test Method : 1) With reference to EN 1860-2 : 2005 Clause 6.1, 6.3 and 6.4.
2) With reference to EN 1860-2 : 2005 Clause 6.3.
3) With reference to EN 1860-2 : 2005 Clause 6.1.
4) With reference to EN 1860-2 : 2005 Clause 6.6.
5) With reference to EN 1860-2 : 2005 Clause 6.5.

Test Results : Please refer to next page.

Conclusion : When tested as specified, the submitted sample was found to be within the permissible limit of Fixed carbon, Ash content, Total moisture content, Granulation and Microscopic analysis for barbecue charcoal briquettes stated in EN 1860-2 : 2005.

Signed for and on behalf of
SGS Hong Kong Ltd.


Lai Ka Yan, Margaret
Operations Manager

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.

Test Results :

1)

Test Item	Result (%)	Permissible Limit (%)
Fixed carbon	$\frac{1}{68}$	Minimum 60

2)

Test Item	Result (%)	Permissible Limit (%)
Ash content	$\frac{1}{5.4}$	Maximum 18

3)

Test Item	Result (%)	Permissible Limit (%)
Total moisture content	$\frac{1}{5.9}$	Maximum 8

4)

Test Item	Result (%)	Permissible Limit (%)
<u>Granulation</u>	$\frac{1}{1}$	
(< 20 mm)	2.1	Maximum 10
(> 20 mm)	97.9	No limit

5)

Test Item	Result (%)	Permissible Limit (%)
Microscopic analysis – Inadmissible additions	$\frac{1}{0.8}$	1

Sample Description:

1. Black Charcoal Briquette

- Note :
1. % = percentage by mass
 2. > = greater than
 3. < = less than
 4. mm = millimetre

Remark : Photo appendix is included.

*** End of Report ***

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full without prior approval of the Company.

Test Report No. : 2091557/JL

Sample Receiving Date : Feb 28 2008

PHOTO APPENDIX



SGS authenticate the photo on original report only

Page 1 of 1

Corky
Authorized Signature